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LTE Band 66 / 10MHz / QPSK
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LTE Band 66 / 10MHz / 16QAM
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Report No. : FG052301A

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - - - 1.84 1.66 - - -
Middle CH - - - - - - 1.82 1.84 - - -
Highest CH - - - - - - 1.84 1.94 - - -
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ssamoncas. FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 66

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Ref Level 30.00 dém

Offset 11,50 dB & RBW 300 kHz
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lo Att

Ref Level 20,00 dém

Offset 11.50 dB & RBW 300 kHz

30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1711503 GHz 21.41 dBm ndB down 1,838 MHz ML 1.711004 GHz 20,82 dém ndB down 1658 MHz
T1 1 1.710305 GHz -5.20 dBm nds 26.00 d8 T1 1 1.710285 GHz -5.27 dBm nds 26.00 da
T2 1 1712143 GHz -5.27 dBm Q factor 9311 T2 1 1.711943 GHz -5.10 dBm Q factor 10318
L ) - L )i ) L

Middle Channel / 10MHz / QPSK
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Ref Level 30.00 dém  Offset 11,50 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 1741523 GHz 21.52 dém ndB down 1,616 MHz ML 1.741424 GHz 20.71 dém ndB down 1538 MHz
T1 1 1,740325 GHz -3.51 dBm nds 26.00 dB TL 1 1.740245 GHz -5.75 dBm ndé 26.00 d8
T2 1 1742143 GHz -4.37 dBm Q factor 957.6 T2 1 1742083 GHz -5.95 dBm Q factor 947.4
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1778916 GHz 20,59 dBm nd8 down 1,838 MHz ML 1.778437 GHz 19,98 dam nd8 down 1,038 MHZ
TL 1 1777877 GHz -5.28 dBm nd8 26.00 dB TL L 1.777737 GHz -5.90 dBm n 26.00 dB
T2 1 1779715 GHz -5.33 dam qQ factor 967.8 T2 1 1779675 GHz -6.16 dam qQ factor 917.6
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - - - 1.44 1.28 - - -
Middle CH - - - - - - 1.44 1.32 - - -
Highest CH - - - - - - 1.46 1.28 - - -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Band 66

Lowest Channel / 10MHz / QPSK

Lowest Channel /

10MHz / 16QAM

ctrum 3 pectrum 2
Ref Level 30.00 dém  Offset 11.50 db & RBW 300 kHz Ref Level 20,00 dém  Offset 11.50 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1711583 GHz 21,45 dBm ML 1711404 GHz 20.13 dém
TL 1 1.7104845 GHz 9.97 dém Oce Bw 1.438561439 MHz TL 1 1.7104845 GHz 8.21 dém Oce Bw 1.278721279 MHz
T2 1 17119231 GHz 10.49 dBm T2 1 17117632 GHz 9.15 dbm
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o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 1740584 GHz 21.66 dém ML 1.741324 GHz 21,44 dBm
TL 1 L.7405045 GHz 11.04 dBm Occ 8w 1.438561439 MHz TL L 1.7404845 GHz 10.48 dBm Occ 8w 1.3186B1319 MHz
T2 1 17419431 GHz 10.48 dBm T2 1 1.7418032 GHz 8.43 dBm
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Ref Level 30.00 GBm  Offset 11,50 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 11,50 db & RBW 300 khz
o att 0d8 SWT  126ps @ VBW 1MHz  Mode Auto FFT o att 30dE SWT 12,6 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1778516 GHz 21,15 dam ML 1.778535 GHz 19.87 dBm
TL 1 1778037 GHz 9.68 dBm Occ Bw 1.458541459 MHz TL L 1.778037 GHz 7.93 dbm Occ Bw 1.278721279 MHz
T2 1 17794955 GHz 10.49 dBm T2 1 1.7793157 GHz 8.22 dém
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Conducted Band Edge

LTE Band 66 / 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

Spectrum L
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Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dBm  Offset 11.50 dg Mode Auto Sweep
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70871 GHz -34.56 d&m -21.56 dé 1.770 GHz 1.780 GHz 100.000 kHz 1.77525 GHz 14.45 dBm -15.55 dB
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -36.82 dBm -23.82 dB 1.780 GHz 1.781 GHz 100.000 kHz 1.78011 GHz -38.19 dBm -25.10 dB
1.710 GHz 1.720 GHz 100,000 kHz 1.71079 GHz 14.92 dBm -15.08 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78108 GHz -36.70 dBm -23.70 dB
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Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Auto Sweep
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Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

1.700 GHz 1.709 GHz 1.000 MHz 1.70890 GHz -34.85 dBm -21.85 d& 1.770 GHz 1.780 GHz 100.000 kHz 1.776870 GHz .58 dBm -23.42 dB

1.709 GHz 1.710 GHz 100.000 kHz 1.71000 GHz -20.70 dém -16.70 d& 1.780 GHz 1.781 GHz 100.000 kHz 1.78004 GHz -29.72 dBm -16.72 dB

1.710 GHz 1.720 GHz 100,000 kHz 1,71135 GHz 7.01 dBm -22.99 dB 1.781 GHz 1.700 GHz 1,000 MHz 1.78100 GHz 23516 dBm ~22.16 dB

‘ . . . . .
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG052301A

LTE Band 66 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 11.50 dB Mode Auto Sweep Ref Level 30.00 dBm Offset 11.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
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purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow |  Rangeup RBW | Freguency | powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1.70887 GHz -35.13 dBm -22.13 dé 1.770 GHz 1.780 GHz 100.000 kHz 1.77025 GHz 14.49 dBm -15.51 dB
1.709 GHz 1710 GHz 100.000 kHz 1.70998 GHz -36.56 dBm -23.56 8 1.780 GHz 1.781 GHz 100.000 kHz 1.78003 GHz -39.66 dBm -26.66 dB
1710 GHz 1720 GHa 100.000 kHz 171080 GHz 13.74 d3m _i6-26 db 1.781 GHz 1.790 GHz 1,000 MHz 1.78113 GHz -36.04 dm -23.04 dB
1 ] ¥
18.JUL. 2020 16:55:19
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corum ) = ("spectrum
Ref Level 30.00 dBm  Offset 11.50 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.50 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
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Limit Gheck PAES | SPURIGIECHNEKARS PABS
1 | 3 3 Aks Line _$PURIOUS_LINE_ABS PABS
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Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
1.700 GHz 1.709 GHz 1.000 MHz 1.70898 GHz -37.26 dBm ~24.26 dB 1.770 GHz 1.780 GHz 100.000 kHz 1.77892 GHz .08 dBm -23.92 db
1.709 GHz 1.710 GHz 100.000 kHz 1.70999 GHz -31.30 dém -18.30 d 1.780 GHz 1.781 GHz 100.000 kHz 1,78000 GHz -36.60 dBm -23.60 dB
1.710 GHz 1.720 GHz 100.000 kHz 171135 GHz 6.29 dBm -23.71 d8 1.781 GHz 1.790 GHz 1.000 MHz 1.78102 GHz -36.97 dBm -23.97 dB
!
I il ] I
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SPORTON LAB.
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Report No. : FG052301A

Conducted Spurious Emission

LTE Band 66 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Fum ectrum o
Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
40 dB - T, NS _40 dBm — T, S
e P P S e N R il
-60 dBm
-70 dBm
derm -80 dBm
dB -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 961.33683 MHz -47.54 dBm -34.5¢ dB 30,000 MHz 1,000 GHz 1.000 MHz 938.67816 MHz -47.56 dBm -34.56 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63511 GHz -47.98 dBm -34.98 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.63406 GHz -47.95 dBm -34.95 d&
1.790 GHz 3,000 GHz 1.000 MHz 2.50507 GHz -46.,55 dBm -33,55 dB 1,790 GHz 2,000 GHz 1.000 MHz 2.52080 GHz -46.72 dBm -33.72 dB
3.000 GHz 5.000 GHz 1.000 MHz 8.95325 GHz -42.40 dBm -29.40 dB 3.000 GHz 2,000 GHz 1.000 MHz 8.95025 GHz -42.44 dBm -25.44 db
9.000 GHz 13.000 GHz 1.000 MHz 11.34746 GHz -41.90 dBm -28.90 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.31496 GHz -41,98 dBm -28.98 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.65065 GHz -34.67 dBm -21.67 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64774 GHz -34.52 dBm -21.52 dB
hid bl
L L ) L JL J
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LTE Band 66 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

pectrum
Ref Level 0,00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,50 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
dbi -20 dBm
-30 dBm
T .Y, _40 dBm Mg
[PPSR A v e - [ Y > == "’
o s [N S —
et
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 970.18741 MHz -47.63 dBm -34.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -47.81 dBm -34.81 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.58683 GHz -47.98 dBm -34.98 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.59733 GHz -47.82 dBm -34.82 dB
1,790 GHz 3,000 GHz 1.000 MHz 2.54015 GHz -46,68 dBm -33.68 dB 1,790 GHz 3,000 GHz 1.000 MHz 2,05020 GHz -46,24 dBm -33.24 dB
3.000 GHz 2.000 GHz 1.000 MHz 8.96375 GHz -42.48 dBm -29.48 dB 3.000 GHz 9.000 GHz 1.000 MHz 8.94375 GHz -42,57 dBm -28,57 db
9.000 GHz 13.000 GHz 1.000 MHz 10.64854 GHz -41.97 dBm -28.97 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.60155 GHz -42,01 dBm -29.01 dB
13.000 GHz 18,000 GHz 1.000 MHz 17.64357 GHz -34.70 dBm -21.70 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.65215 GHz -34.60 dBm -21.60 dB
il i
L JL ) L JL J
18.JUL.2020 16:49:55 : 18.JUL.2020 16:5

Highest Channel / QPSK

Highest Channel / 16QAM

pectrum

Ref Level 0.00 dém  Offset 11.50 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit thnrk PAES Limit 'thrnk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 de -20 dBm
-30 dBm
ST PR, W | || IR, LY AN
I T WS P thad -
PR S PR i L N R S
-60 dBm
-70 dBm
derm -80 dBm
dBm -90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 961.94652 MHz -47.84 dBm -34.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.23683 MHz -47.73 dBm -34.73 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.07465 GHz -47.82 dBm -34.82 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.58403 GHz -48,13 dBm -35.13 dB
1.790 GHz 3.000 GHz 1.000 MHz 2.95101 GHz -46.65 dBm -33.65 dB 1,790 GHz 3,000 GHz 1.000 MHz 2.54096 GHz -46.,59 dBm -33.59 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.96092 GHz -42.48 dBm -29.48 dB 3.000 GHz 9,000 GHz 1.000 MHz 6.93892 GHz -42.50 dem -20.50 de
9.000 GHz 13.000 GHz 1.000 MHz 10.61455 GHz -42.02 dBm -29.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.62805 GHz -42.11 dBm -20.11 dB
13.000 GHz 18.000 GHz 1.000 MHz 17.64524 GHz -34.62 dBm -21.62 dB 13.000 GHz 18,000 GHz 1.000 MHz 17.64982 GHz -34.58 dBm -21.58 dB
i
L JL ) L JL J

18.JUL.2020  16:5

e: 18.JUL.2020

16:5

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG052301A

Frequency Stability

Test Conditions LTE Band 66 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0018
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0013

-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0056
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0009

Note:

1. Normal Voltage =3.6 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =3.7 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Appendix B. Test Results of ERP/EIRP and Radiated Test

LTE Cat. M1 Band 2 / 1.4MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.96 0.1570 25.02 0.3177
Middle QPSK 1 0 21.93 0.1560 24.99 0.3155
Highest 1 0 21.81 0.1517 24.87 0.3069
Lowest 3 0 21.97 0.1574 25.03 0.3184
Middle 16QAM 3 0 21.90 0.1549 24.96 0.3133
Highest 3 0 21.77 0.1503 24.83 0.3041
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 2 / 3MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)Power (Watts| EIRP(dBm) [ EIRP(W)
Lowest 1 5 21.99 0.1581 25.05 0.3199
Middle QPSK 1 5 21.85 0.1531 24.91 0.3097
Highest 1 5 21.78 0.1507 24.84 0.3048
Lowest 3 0 21.99 0.1581 25.05 0.3199
Middle 16QAM 3 0 21.90 0.1549 24.96 0.3133
Highest 3 0 21.77 0.1503 24.83 0.3041
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 2 / 5MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 0 22.01 0.1589 25.07 0.3214
Middle QPSK 1 0 21.83 0.1524 24.89 0.3083
Highest 1 0 21.78 0.1507 24.84 0.3048
Lowest 1 0 22.00 0.1585 23.80 0.2399
Middle 16QAM 1 0 21.84 0.1528 23.79 0.2393
Highest 1 0 21.79 0.1510 23.67 0.2328
Limit EIRP < 2W Result PASS
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LTE Cat. M1 Band 2 / 10MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 22.04 0.1600 25.10 0.3236
Middle QPSK 3 0 21.90 0.1549 24.96 0.3133
Highest 3 0 21.78 0.1507 24.84 0.3048
Lowest 1 0 22.01 0.1589 25.03 0.3184
Middle 16QAM 1 0 21.90 0.1549 24.96 0.3133
Highest 1 0 21.79 0.1510 24.84 0.3048
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 2 / 15MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)Power (Watts| EIRP(dBm) [ EIRP(W)
Lowest 3 0 22.02 0.1592 25.08 0.3221
Middle QPSK 3 0 21.95 0.1567 25.01 0.3170
Highest 3 0 21.77 0.1503 24.83 0.3041
Lowest 6 0 22.04 0.1600 25.10 0.3236
Middle 16QAM 6 0 21.92 0.1556 24.98 0.3148
Highest 6 0 21.87 0.1538 24.93 0.3112
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 2 / 20MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 22.02 0.1592 25.08 0.3221
Middle QPSK 3 0 21.95 0.1567 25.01 0.3170
Highest 3 0 21.77 0.1503 24.83 0.3041
Lowest 6 0 22.08 0.1614 25.14 0.3266
Middle 16QAM 6 0 21.98 0.1578 25.04 0.3192
Highest 6 0 21.90 0.1549 24.96 0.3133
Limit EIRP < 2W Result PASS
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LTE Cat. M1 Band 25 / 1.4MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 6 0 21.59 0.1442 24.65 0.2917
Middle QPSK 6 0 21.60 0.1445 24.66 0.2924
Highest 6 0 21.66 0.1466 24.72 0.2965
Lowest 3 3 21.58 0.1439 24.64 0.2911
Middle 16QAM 3 3 21.65 0.1462 24.71 0.2958
Highest 3 3 21.67 0.1469 24.73 0.2972
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 25 / 3MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)Power (Watts| EIRP(dBm) [ EIRP(W)
Lowest 1 5 21.53 0.1422 24.59 0.2877
Middle QPSK 1 5 21.62 0.1452 24.68 0.2938
Highest 1 5 21.57 0.1435 24.63 0.2904
Lowest 3 0 21.53 0.1422 24.59 0.2877
Middle 16QAM 3 0 21.65 0.1462 24.71 0.2958
Highest 3 0 21.67 0.1469 24.73 0.2972
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 25 / 5MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.62 0.1452 24.68 0.2938
Middle QPSK 1 5 21.55 0.1429 24.61 0.2891
Highest 1 5 21.65 0.1462 24.71 0.2958
Lowest 6 0 21.55 0.1429 24.61 0.2891
Middle 16QAM 6 0 21.57 0.1435 24.63 0.2904
Highest 6 0 21.62 0.1452 24.68 0.2938
Limit EIRP < 2W Result PASS
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LTE Cat. M1 Band 25 / 10MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 0 21.53 0.1422 24.59 0.2877
Middle QPSK 3 0 21.65 0.1462 24.71 0.2958
Highest 3 0 21.63 0.1455 24.69 0.2944
Lowest 3 3 21.54 0.1426 24.60 0.2884
Middle 16QAM 3 3 21.58 0.1439 24.64 0.2911
Highest 3 3 21.67 0.1469 24.73 0.2972
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 25 / 15MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)Power (Watts| EIRP(dBm) [ EIRP(W)
Lowest 6 0 21.58 0.1439 24.64 0.2911
Middle QPSK 6 0 21.60 0.1445 24.66 0.2924
Highest 6 0 21.66 0.1466 24.72 0.2965
Lowest 6 0 21.63 0.1455 24.69 0.2944
Middle 16QAM 6 0 21.58 0.1439 24.64 0.2911
Highest 6 0 21.61 0.1449 24.67 0.2931
Limit EIRP < 2W Result PASS
LTE Cat. M1 Band 25 / 20MHz (Average) (GT - LC = 3.06 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.63 0.1455 24.69 0.2944
Middle QPSK 1 0 21.65 0.1462 24.71 0.2958
Highest 1 0 21.67 0.1469 24.73 0.2972
Lowest 3 3 21.61 0.1449 24.67 0.2931
Middle 16QAM 3 3 21.63 0.1455 24.69 0.2944
Highest 3 3 21.66 0.1466 24.72 0.2965
Limit EIRP < 2W Result PASS
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LTE Cat. M1 Band 4 / 1.4MHz (Average) (GT - LC = 2.24 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.68 0.1472 23.92 0.2466
Middle QPSK 1 5 21.94 0.1563 24.18 0.2618
Highest 1 5 21.89 0.1545 24.13 0.2588
Lowest 6 0 21.64 0.1459 23.88 0.2443
Middle 16QAM 6 0 21.91 0.1552 2415 0.2600
Highest 6 0 21.92 0.1556 24.16 0.2606
Limit EIRP < 1W Result PASS
LTE Cat. M1 Band 4 / 3MHz (Average) (GT - LC = 2.24 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 5 21.69 0.1476 23.93 0.2472
Middle QPSK 1 5 21.92 0.1556 24.16 0.2606
Highest 1 5 21.91 0.1552 24.15 0.2600
Lowest 3 0 21.70 0.1479 23.94 0.2477
Middle 16QAM 3 0 21.89 0.1545 24.13 0.2588
Highest 3 0 21.94 0.1563 24.18 0.2618
Limit EIRP <1W Result PASS
LTE Cat. M1 Band 4 / 5MHz (Average) (GT - LC = 2.24 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 5 21.60 0.1445 23.84 0.2421
Middle QPSK 1 5 21.85 0.1531 24.09 0.2564
Highest 1 5 21.95 0.1567 24.19 0.2624
Lowest 1 0 21.68 0.1472 23.92 0.2466
Middle 16QAM 1 0 21.94 0.1563 24.18 0.2618
Highest 1 0 21.93 0.1560 2417 0.2612
Limit EIRP < 1W Result PASS
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LTE Cat. M1 Band 4 / 10MHz (Average) (GT - LC = 2.24 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 3 3 21.66 0.1466 23.90 0.2455
Middle QPSK 3 3 21.90 0.1549 24.14 0.2594
Highest 3 3 21.95 0.1567 24.19 0.2624
Lowest 1 5 21.65 0.1462 23.89 0.2449
Middle 16QAM 1 5 21.89 0.1545 2413 0.2588
Highest 1 5 21.94 0.1563 24.18 0.2618
Limit EIRP < 1W Result PASS
LTE Cat. M1 Band 4 / 15MHz (Average) (GT - LC = 2.24 dB)
Channel Mode : RB Conducted EIRP
Size | Offset [Power (dBm)[Power (Watts] EIRP(dBm) | EIRP(W)
Lowest 1 0 21.68 0.1472 23.92 0.2466
Middle QPSK 1 0 21.94 0.1563 24.18 0.2618
Highest 1 0 21.86 0.1535 24.10 0.2570
Lowest 3 3 21.69 0.1476 23.93 0.2472
Middle 16QAM 3 3 21.84 0.1528 24.08 0.2559
Highest 3 3 21.94 0.1563 24.18 0.2618
Limit EIRP <1W Result PASS
LTE Cat. M1 Band 4 / 20MHz (Average) (GT - LC = 2.24 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)
Lowest 1 0 21.73 0.1489 23.97 0.2495
Middle QPSK 1 0 21.94 0.1563 24.18 0.2618
Highest 1 0 21.95 0.1567 24.19 0.2624
Lowest 6 0 21.66 0.1466 23.90 0.2455
Middle 16QAM 6 0 21.94 0.1563 24.18 0.2618
Highest 6 0 21.92 0.1556 24.16 0.2606
Limit EIRP < 1W Result PASS

Bl-6 of 15



SFORTON LAB.

e 3 FCC RADIO TEST REPORT

Report No. : FG052301A

LTE Cat. M1 Band 5 / 1.4MHz (Average) (GT - LC = 0.28 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.22 0.1667 20.35 0.1084
Middle QPSK 1 5 22.24 0.1675 20.37 0.1089
Highest 1 5 22.31 0.1702 20.44 0.1107
Lowest 3 0 22.29 0.1694 20.42 0.1102
Middle 16QAM 3 0 22.20 0.1660 20.33 0.1079
Highest 3 0 22.22 0.1667 20.35 0.1084

Limit ERP <7W Result PASS

LTE Cat. M1 Band 5/ 3MHz (Average) (GT - LC = 0.28 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 6 0 22.24 0.1675 20.37 0.1089
Middle QPSK 6 0 22.19 0.1656 20.32 0.1076
Highest 6 0 22.30 0.1698 20.43 0.1104
Lowest 6 0 22.27 0.1687 20.40 0.1096
Middle 16QAM 6 0 22.25 0.1679 20.38 0.1091
Highest 6 0 22.31 0.1702 20.44 0.1107

Limit ERP < 7W Result PASS

LTE Cat. M1 Band 5/ 5MHz (Average) (GT - LC = 0.28 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.25 0.1679 20.41 0.1099
Middle QPSK 1 0 22.26 0.1683 20.31 0.1074
Highest 1 0 22.27 0.1687 20.44 0.1107
Lowest 1 5 22.28 0.1690 20.33 0.1079
Middle 16QAM 1 5 22.18 0.1652 20.30 0.1072
Highest 1 5 2.23 0.0017 20.39 0.1094

Limit ERP <7W Result PASS
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LTE Cat. M1 Band 5/ 10MHz (Average) (GT - LC = 0.28 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.30 0.1698 20.43 0.1104
Middle QPSK 1 0 22.26 0.1683 20.39 0.1094
Highest 1 0 22.31 0.1702 20.44 0.1107
Lowest 1 5 22.27 0.1687 20.42 0.1102
Middle 16QAM 1 5 22.23 0.1671 20.34 0.1081
Highest 1 5 22.31 0.1702 20.42 0.1102

Limit ERP <7W Result PASS
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LTE Cat. M1 Band 12 / 1.4MHz (Average) (GT - LC = 0.84 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.64 0.1837 21.33 0.1358
Middle QPSK 1 0 22.56 0.1803 21.25 0.1334
Highest 1 0 22.42 0.1746 21.11 0.1291
Lowest 6 0 22.66 0.1845 21.35 0.1365
Middle 16QAM 6 0 22.55 0.1799 21.24 0.1330
Highest 6 0 22.49 0.1774 21.18 0.1312
Limit ERP < 3W Result PASS
LTE Cat. M1 Band 12 / 3MHz (Average) (GT - LC = 0.84 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.66 0.1845 21.35 0.1365
Middle QPSK 1 0 22.50 0.1778 21.19 0.1315
Highest 1 0 22.45 0.1758 21.14 0.1300
Lowest 6 0 22.67 0.1849 21.36 0.1368
Middle 16QAM 6 0 22.48 0.1770 21.17 0.1309
Highest 6 0 22.40 0.1738 21.09 0.1285
Limit ERP < 3W Result PASS
LTE Cat. M1 Band 12 / 5MHz (Average) (GT - LC = 0.84 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.64 0.1837 21.33 0.1358
Middle QPSK 1 0 22.54 0.1795 21.23 0.1327
Highest 1 0 22.40 0.1738 21.09 0.1285
Lowest 6 0 22.67 0.1849 21.36 0.1368
Middle 16QAM 6 0 22.48 0.1770 21.17 0.1309
Highest 6 0 22.50 0.1778 21.19 0.1315
Limit ERP < 3W Result PASS
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LTE Cat. M1 Band 12 / 10MHz (Average) (GT - LC = 0.84 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.67 0.1849 21.36 0.1368
Middle QPSK 1 0 22.57 0.1807 21.26 0.1337
Highest 1 0 22.25 0.1679 20.94 0.1242
Lowest 6 0 22.64 0.1837 21.33 0.1358
Middle 16QAM 6 0 22.52 0.1786 21.21 0.1321
Highest 6 0 22.43 0.1750 21.12 0.1294

Limit ERP < 3W Result PASS
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LTE Cat. M1 Band 13 / 5MHz (Average) (GT - LC = 1.25 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.55 0.1799 21.65 0.1462
Middle QPSK 1 5 22.61 0.1824 21.71 0.1483
Highest 1 5 22.60 0.1820 21.70 0.1479
Lowest 6 0 22.58 0.1811 21.68 0.1472
Middle 16QAM 6 0 22.64 0.1837 21.74 0.1493
Highest 6 0 22.57 0.1807 21.67 0.1469
Limit ERP < 3W Result PASS
LTE Cat. M1 Band 13 / 10MHz (Average) (GT - LC = 1.25 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest - - - - - -
Middle QPSK 1 0 22.67 0.1849 21.77 0.1503
Highest - - - - - -
Lowest - - - - -
Middle 16QAM 6 0 22.67 0.1849 21.77 0.1503
Highest - - - - - -
Limit ERP < 3W Result PASS
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LTE Cat. M1 Band 17/ 5MHz (Average) (GT - LC = 0.84 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.43 0.1750 21.12 0.1294
Middle QPSK 1 0 22.54 0.1795 21.23 0.1327
Highest 1 0 22.50 0.1778 21.19 0.1315
Lowest 1 0 22.41 0.1742 21.10 0.1288
Middle 16QAM 1 0 22.56 0.1803 21.25 0.1334
Highest 1 0 22.49 0.1774 21.18 0.1312

Limit ERP < 3W Result PASS

LTE Cat. M1 Band 17 / 10MHz (Average) (GT - LC = 0.84 dB)

Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.50 0.1778 21.19 0.1315
Middle QPSK 1 0 22.59 0.1816 21.28 0.1343
Highest 1 0 22.59 0.1816 21.28 0.1343
Lowest 1 0 22.50 0.1778 21.19 0.1315
Middle 16QAM 1 0 22.59 0.1816 21.28 0.1343
Highest 1 0 22.53 0.1791 21.22 0.1324

Limit ERP < 3W Result PASS

Bl-12 of 15



SPORTON LAB.
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LTE Cat. M1 Band 26/ 1.4MHz (Average) (GT - LC = 0.59 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.41 0.1742 20.85 0.1216
Middle QPSK 1 5 22.24 0.1675 20.68 0.1169
Highest 1 5 22.31 0.1702 20.75 0.1189
Lowest 3 0 22.44 0.1754 20.88 0.1225
Middle 16QAM 3 0 22.27 0.1687 20.71 0.1178
Highest 3 0 22.35 0.1718 20.79 0.1199
Limit ERP < 7W Result PASS
LTE Cat. M1 Band 26 / 3MHz (Average) (GT - LC = 0.59 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 6 0 22.42 0.1746 20.86 0.1219
Middle QPSK 6 0 22.29 0.1694 20.73 0.1183
Highest 6 0 22.35 0.1718 20.79 0.1199
Lowest 3 3 22.47 0.1766 20.91 0.1233
Middle 16QAM 3 3 22.29 0.1694 20.73 0.1183
Highest 3 3 22.38 0.1730 20.82 0.1208
Limit ERP <7W Result PASS
LTE Cat. M1 Band 26 / 5MHz (Average) (GT - LC = 0.59 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.46 0.1762 20.91 0.1233
Middle QPSK 1 5 22.38 0.1730 20.71 0.1178
Highest 1 5 22.39 0.1734 20.78 0.1197
Lowest 1 0 22.47 0.1766 20.87 0.1222
Middle 16QAM 1 0 22.27 0.1687 20.68 0.1169
Highest 1 0 22.34 0.1714 20.81 0.1205
Limit ERP < 7W Result PASS

Bl-13 of 15



SFORTON LAB.

e 3 FCC RADIO TEST REPORT
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LTE Cat. M1 Band 26/ 10MHz (Average) (GT - LC = 0.59 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 5 22.47 0.1766 20.91 0.1233
Middle QPSK 1 5 22.25 0.1679 20.69 0.1172
Highest 1 5 22.38 0.1730 20.82 0.1208
Lowest 1 0 22.44 0.1754 20.87 0.1222
Middle 16QAM 1 0 22.28 0.1690 20.69 0.1172
Highest 1 0 22.29 0.1694 20.76 0.1191
Limit ERP <7W Result PASS
LTE Cat. M1 Band 26 / 15MHz (Average) (GT - LC = 0.59 dB)
Channel Mode : RB Conducted ERP
Size | Offset |[Power (dBm)[Power (Watts] ERP(dBm) ERP(W)
Lowest 1 0 22.47 0.1766 20.91 0.1233
Middle QPSK 1 0 22.34 0.1714 20.78 0.1197
Highest 1 0 22.39 0.1734 20.83 0.1211
Lowest 1 5 22.43 0.1750 20.83 0.1211
Middle 16QAM 1 5 22.29 0.1694 20.73 0.1183
Highest 1 5 22.30 0.1698 20.80 0.1202
Limit ERP <7W Result PASS
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LTE Cat. M1 Band 66/ 10MHz (Average) (GT - LC = 2.38 dB)
Channel Mode : RB Conducted EIRP
Size | Offset |Power (dBm)[Power (Watts] EIRP(dBm) EIRP(W)

Lowest 1 0 21.73 0.1489 24.11 0.2576
Middle QPSK 1 0 22.04 0.1600 24.42 0.2767
Highest 1 0 21.93 0.1560 24.31 0.2698
Lowest 1 0 22.64 0.1837 24.09 0.2564
Middle 16QAM 1 0 22.00 0.1585 24.35 0.2723
Highest 1 0 21.87 0.1538 24.25 0.2661

Limit EIRP < 1W Result PASS
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Report No. : FG052301A

Radiated Spurious Emission

LTE CAT M1 Band 4

LTE CAT M1 Band 4 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -49.76 -13 -36.76 -68.79 -60.12 1.80 12.16 H
5135 -46.78 -13 -33.78 -70.19 -56.60 2.30 12.13 H
6843 -47.82 -13 -34.82 -74 -56.51 2.37 11.06 H
H
H
H
Lowest
3420 -49.63 -13 -36.63 -69.29 -59.99 1.80 12.16 \Y,
5135 -41.62 -13 -28.62 -65.6 -51.44 2.30 12.13 Y,
6843 -41.33 -13 -28.33 -68.06 -50.02 2.37 11.06 Y,
Y,
Y,
\Y,
3448 -48.61 -13 -35.61 -67.9 -59.03 1.83 12.24 H
5170 -45.85 -13 -32.85 -69.29 -55.69 2.29 12.13 H
6899 -45.01 -13 -32.01 -71.36 -53.63 2.39 11.00 H
H
H
H
Middle
3448 -50.64 -13 -37.64 -70.5 -61.06 1.83 12.24 Y,
5170 -41.11 -13 -28.11 -65.11 -50.95 2.29 12.13 \Y,
6899 -41.33 -13 -28.33 -68.28 -49.95 2.39 11.00 \Y,
Y,
Y,
Y,
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052301A
3476 -47.20 -13 -34.20 -66.75 -57.68 1.85 12.33 H

5212 -46.28 -13 -33.28 -69.75 -56.15 2.27 12.14 H

6948 -44.78 -13 -31.78 -71.28 -53.33 2.40 10.95 H

H

H

H

H

Highest

3476 -50.39 -13 -37.39 -70.44 -60.87 1.85 12.33 \%

5212 -40.72 -13 -27.72 -64.74 -50.59 2.27 12.14 \%

6948 -40.28 -13 -27.28 -67.41 -48.83 2.40 10.95 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-20f 19
FAX . 886-3-328-4978
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Report No. : FG052301A

LTE CAT M1 Band 25

LTE CAT M1 Band 25/ 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -51.83 -13 -38.83 -72.37 -62.14 1.97 12.28 H
5555 -46.51 -13 -33.51 -70.08 -56.64 2.14 12.28 H
7403 -45.42 -13 -32.42 -73.53 -53.42 2.17 10.17 H
H
H
H
H
Lowest
3700 -48.90 -13 -35.90 -69.96 -59.21 1.97 12.28 Y,
5555 -42.61 -13 -29.61 -66.8 -52.74 2.14 12.28 Y,
7403 -46.56 -13 -33.56 -74.63 -54.56 2.17 10.17 \Y,
Y,
Y,
\Y,
Y,
3742 -48.84 -13 -35.84 -69.48 -59.10 2.00 12.25 H
5618 -44.50 -13 -31.50 -68.05 -54.74 2.13 12.37 H
7487 -45.86 -13 -32.86 -73.82 -53.76 2.12 10.02 H
H
H
H
H
Middle
3742 -47.45 -13 -34.45 -68.6 -57.71 2.00 12.25 Y,
5618 -40.28 -13 -27.28 -64.47 -50.52 2.13 12.37 Y,
7487 -45.39 -13 -32.39 -73.22 -53.29 2.12 10.02 \Y,
Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-30f 19
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052301A
3791 -46.84 -13 -33.84 -67.59 -57.04 2.02 12.23 H

5688 -44.43 -13 -31.43 -68.31 -54.78 211 12.46 H

7585 -44.98 -13 -31.98 -72.34 -53.17 211 10.31 H

H

H

H

H

Highest

3791 -45.37 -13 -32.37 -66.61 -556.57 2.02 12.23 \%

5688 -39.49 -13 -26.49 -63.96 -49.84 211 12.46 \%

7585 -46.07 -13 -33.07 -73.44 -54.26 211 10.31 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-40f 19
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Report No. : FG052301A

LTE CAT M1 Band 12

LTE CAT M1 Band 12/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1400 -43.05 -13 -30.05 -57.36 -47.49 1.15 7.74 H
2096 -45.56 -13 -32.56 -62.32 -52.21 1.38 10.18 H
2800 -49.48 -13 -36.48 -67.26 -56.62 1.45 10.74 H
3496 -52.37 -13 -39.37 -71.39 -60.74 1.87 12.39 H
4200 -28.31 -13 -15.31 -48.62 -36.19 2.07 12.10 H
H
H
Lowest
1400 -43.92 -13 -30.92 -57.66 -48.36 1.15 7.74 Y,
2096 -51.09 -13 -38.09 -68.10 -57.74 1.38 10.18 Y,
2800 -52.50 -13 -39.50 -70.69 -59.64 1.45 10.74 \Y,
3496 -53.85 -13 -40.85 -73.33 -62.22 1.87 12.39 \Y,
4200 -29.18 -13 -16.18 -50.17 -37.06 2.07 12.10 Y,
\Y,
Y,
1408 -43.76 -13 -30.76 -58.03 -48.24 1.15 7.78 H
2112 -44.14 -13 -31.14 -61.17 -50.80 1.38 10.19 H
2816 -50.52 -13 -37.52 -68.33 -57.67 1.45 10.75 H
3520 -50.98 -13 -37.98 -70.18 -59.34 1.88 12.39 H
4216 -28.48 -13 -15.48 -48.89 -36.37 2.06 12.10 H
H
H
Middle
1408 -44.24 -13 -31.24 57.97 -48.72 1.15 7.78 Y,
2112 -49.91 -13 -36.91 -67.22 -56.57 1.38 10.19 Y,
2816 -52.24 -13 -39.24 -70.47 -59.39 1.45 10.75 \Y,
3520 -52.67 -13 -39.67 -72.35 -61.03 1.88 12.39 \Y,
4216 -27.64 -13 -14.64 -48.73 -35.53 2.06 12.10 Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-50f 19
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seamran cas. FCC RADIO TEST REPORT Report No. : FG052301A
1416 -42.34 -13 -29.34 -56.59 -46.85 1.15 7.81 H

2120 -43.94 -13 -30.94 -61.10 -50.61 1.38 10.20 H

2824 -48.67 -13 -35.67 -66.50 -55.83 1.45 10.76 H

3536 -49.66 -13 -36.66 -68.97 -58.00 1.89 12.38 H

4240 -31.04 -13 -18.04 -51.59 -38.94 2.05 12.10 H

H

H

Highest

1416 -43.63 -13 -30.63 -57.35 -48.14 1.15 7.81 \%

2120 -48.97 -13 -35.97 -66.44 -55.64 1.38 10.20 \%

2824 -52.56 -13 -39.56 -70.81 -59.72 1.45 10.76 \%

3536 -49.93 -13 -36.93 -69.73 -58.27 1.89 12.38 \Y

4240 -30.46 -13 -17.46 -51.70 -38.36 2.05 12.10 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-6 of 19
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE CAT M1 Band 13

LTE CAT M1 Band 13 /5MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1554 -51.78 -13 -38.78 -65.14 -56.84 1.19 8.41 H
2332 -56.49 -13 -43.49 -74.00 -63.29 1.41 10.37 H
3109 -44.94 -13 -31.94 -63.70 -52.47 1.55 11.23 H
3886 -51.85 -13 -38.85 -72.24 -59.80 2.07 12.17 H
4664 -52.69 -13 -39.69 -74.77 -60.54 2.10 12.10 H
H
H
Lowest
1554 -59.51 -13.00 -46.51 -72.65 -64.57 1.19 8.41 Y,
2332 -56.94 -13 -43.94 -74.98 -63.74 141 10.37 Y,
3109 -51.21 -13 -38.21 -70.26 -58.74 1.55 11.23 \Y,
3886 -50.83 -13 -37.83 -71.67 -58.78 2.07 12.17 Y,
4664 -52.33 -13 -39.33 -75.10 -60.18 2.10 12.10 Y,
\Y,
Y,
1559 -53.41 -42.15 -11.26 -66.72 -58.49 1.19 8.42 H
2339 -54.81 -13 -41.81 -72.26 -61.62 1.41 10.37 H
3119 -46.37 -13 -33.37 -65.18 -53.92 1.56 11.26 H
3899 -50.63 -13 -37.63 -71.03 -58.56 2.08 12.16 H
4679 -51.37 -13 -38.37 -73.50 -59.21 2.11 12.10 H
H
H
Middle
1559 -59.90 -42.15 -17.75 -72.99 -64.98 1.19 8.42 Y,
2339 -57.09 -13 -44.09 -75.07 -63.90 141 10.37 Y,
3119 -49.85 -13 -36.85 -68.94 -57.40 1.56 11.26 \Y,
3899 -49.60 -13 -36.60 -70.45 -57.53 2.08 12.16 \Y,
4679 -51.97 -13 -38.97 -74.78 -59.81 2.11 12.10 Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-7 of 19
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1564 -52.80 -42.15 -10.65 -66.07 -57.90 1.19 8.44 H

2347 -54.88 -13 -41.88 -72.29 -61.69 1.42 10.38 H

3129 -46.71 -13 -33.71 -65.56 -54.28 1.57 11.29 H

3911 -48.49 -13 -35.49 -68.91 -56.41 2.08 12.15 H

4694 -51.05 -13 -38.05 -73.23 -58.88 2.12 12.10 H

H

H

Highest

1564 -59.98 -42.15 -17.83 -72.98 -65.08 1.19 8.44 \%

2347 -56.53 -13 -43.53 -74.49 -63.34 1.42 10.38 \%

3129 -47.02 -13 -34.02 -66.13 -54.59 1.57 11.29 \%

3911 -49.72 -13 -36.72 -70.58 -57.64 2.08 12.15 \%

4694 -51.76 -13 -38.76 -74.62 -59.59 212 12.10 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number : B2-8 of 19
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ssamoncas. FCC RADIO TEST REPORT

Report No. : FG052301A

LTE CAT M1 Band 13/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1555 -50.62 -13 -37.62 -64 -55.69 1.19 8.41 H
2332 -56.22 -13 -43.22 -73.69 -63.02 1.41 10.37 H
3110 -45.66 -13 -32.66 -64.44 -53.19 1.55 11.23 H
3887 -51.80 -13 -38.80 -72.19 -59.75 2.07 12.17 H
4665 -52.77 -13 -39.77 -74.85 -60.62 2.10 12.10 H
H
H
Middle
1555 -57.68 -13 -44.68 -70.84 -62.75 1.19 8.41 Y,
2332 -56.51 -13 -43.51 -74.52 -63.31 141 10.37 Y,
3110 -51.17 -13 -38.17 -70.23 -58.70 1.55 11.23 \Y,
3887 -49.53 -13 -36.53 -70.38 -57.48 2.07 12.17 \Y,
4665 -52.66 -13 -39.66 -75.43 -60.51 2.10 12.10 Y,
Y,
Y,

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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Report No. : FG052301A

LTE CAT M1 Band 2

LTE CAT M1 Band 2 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3700 -50.13 -13 -37.13 -70.67 -60.44 1.97 12.28 H
5555 -44.01 -13 -31.01 -67.58 -54.14 2.14 12.28 H
7403 -43.98 -13 -30.98 -72.09 -51.98 2.17 10.17 H
H
H
H
H
Lowest
3700 -46.27 -13 -33.27 -67.33 -56.58 1.97 12.28 Y,
5555 -45.92 -13 -32.92 -70.11 -56.05 2.14 12.28 Y,
7403 -46.30 -13 -33.30 -74.37 -54.30 2.17 10.17 \Y,
Y,
Y,
\Y,
Y,
3742 -49.70 -13 -36.70 -70.34 -59.96 2.00 12.25 H
5611 -41.98 -13 -28.98 -65.5 -52.21 2.13 12.36 H
7487 -45.52 -13 -32.52 -73.48 -53.42 2.12 10.02 H
H
H
H
H
Middle
3742 -48.06 -13 -35.06 -69.21 -58.32 2.00 12.25 Y,
5611 -43.42 -13 -30.42 -67.59 -53.65 2.13 12.36 Y,
7487 -48.74 -13 -35.74 -73.57 -56.64 2.12 10.02 \Y,
Y,
Y,
Y,
Y,
TEL : 886-3-327-3456 Page Number 1 B2-10 of 19
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3784 -45.99 -13 -32.99 -66.73 -56.20 2.02 12.23 H

5674 -38.78 -13 -25.78 -62.6 -49.11 211 12.44 H

7564 -46.85 -13 -33.85 -74.36 -54.97 211 10.23 H

H

H

H

H

Highest

3784 -46.55 -13 -33.55 -67.78 -56.76 2.02 12.23 \%

5674 -42.58 -13 -29.58 -66.99 -52.91 211 12.44 \%

7564 -44.91 -13 -31.91 -72.39 -53.03 211 10.23 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-11 0f 19
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Report No. : FG052301A

LTE CAT M1 Band 5

LTE CAT M1 Band 5/ 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1648 -33.67 -13 -20.67 -46.64 -39.06 1.23 8.76 H
2472 -38.37 -13 -25.37 -55.2 -45.26 1.44 10.48 H
3296 -39.32 -13 -26.32 -57.91 -47.26 1.70 11.79 H
4120 -42.03 -13 -29.03 -62.41 -49.89 2.09 12.10 H
4952 -50.55 -13 -37.55 -73.53 -58.18 2.32 12.10 H

H

H

Lowest

1648 -36.99 -13 -23.99 -49.84 -42.38 1.23 8.76 Y,
2472 -41.05 -13 -28.05 -58.17 -47.94 1.44 10.48 Y,
3296 -43.80 -13 -30.80 -62.79 -51.74 1.70 11.79 \Y,
4120 -43.53 -13 -30.53 -64.48 -51.39 2.09 12.10 \Y,
4952 -51.30 -13 -38.30 -74.9 -58.93 2.32 12.10 Y,

\Y,

Y,
1664 -34.76 -13 -21.76 -47.77 -40.20 1.23 8.82 H
2496 -42.19 -13 -29.19 -58.96 -49.10 1.44 10.50 H
3328 -44.66 -13 -31.66 -63.05 -52.67 1.73 11.88 H
4160 -43.00 -13 -30.00 -63.34 -50.87 2.08 12.10 H

H

H

H

Middle

1664 -37.80 -13 -24.80 -50.69 -43.24 1.23 8.82 Y,
2496 -44.72 -13 -31.72 -61.7 -51.63 1.44 10.50 Y,
3328 -44.95 -13 -31.95 -63.82 -52.96 1.73 11.88 \Y,
4160 -45.34 -13 -32.34 -66.31 -53.21 2.08 12.10 \Y,

Y,

Y,

Y,
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1680 -36.39 -13 -23.39 -49.43 -41.89 1.24 8.88 H

2520 -30.19 -13 -17.19 -46.95 -37.12 1.44 10.52 H

3360 -44.03 -13 -31.03 -62.24 -52.10 1.76 11.98 H

4200 -39.46 -13 -26.46 -59.77 -47.34 2.07 12.10 H

5040 -48.69 -13 -35.69 -71.85 -56.30 2.34 12.11 H

5880 -45.04 -13 -32.04 -69.27 -53.55 2.07 12.73 H

H

Highest

1680 -38.02 -13 -25.02 -50.96 -43.52 1.24 8.88 \%

2520 -32.10 -13 -19.10 -49.09 -39.03 1.44 10.52 \%

3360 -48.00 -13 -35.00 -66.78 -56.07 1.76 11.98 \Y

4200 -41.00 -13 -28.00 -61.99 -48.88 2.07 12.10 \%

5040 -51.71 -13 -38.71 -75.48 -59.32 2.34 12.11 \%

5880 -48.33 -13 -35.33 -73.07 -56.84 2.07 12.73 \%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456 Page Number 1 B2-13 0of 19
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Report No. : FG052301A

LTE CAT M1 Band 17

LTE CAT M1 Band 17 / 10MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1408 -39.77 -13 -26.77 -54.04 -44.25 1.15 7.78 H
2112 -47.96 -13 -34.96 -64.99 -54.62 1.38 10.19 H
2816 -49.89 -13 -36.89 -67.70 -57.04 1.45 10.75 H
3528 -51.57 -13 -38.57 -70.82 -59.92 1.88 12.38 H
4232 -25.96 -13 -12.96 -46.47 -33.85 2.06 12.10 H
H
H
Lowest
1408 -42.15 -13 -29.15 -55.88 -46.63 1.15 7.78 Y,
2112 -44.81 -13 -31.81 -62.12 -51.47 1.38 10.19 Y,
2816 -51.60 -13 -38.60 -69.83 -58.75 1.45 10.75 \Y,
3528 -52.96 -13 -39.96 -72.69 -61.31 1.88 12.38 \Y,
4232 -28.40 -13 -15.40 -49.60 -36.29 2.06 12.10 Y,
\Y,
Y,
1408 -41.18 -13 -28.18 -55.45 -45.66 1.15 7.78 H
2120 -48.32 -13 -35.32 -65.48 -54.99 1.38 10.20 H
2824 -50.96 -13 -37.96 -68.79 -58.12 1.45 10.76 H
3528 -52.59 -13 -39.59 -71.84 -60.94 1.88 12.38 H
4232 -27.48 -13 -14.48 -47.99 -35.37 2.06 12.10 H
H
H
Middle
1408 -42.30 -13 -29.30 -56.03 -46.78 1.15 7.78 Y,
2120 -43.57 -13 -30.57 -61.04 -50.24 1.38 10.20 Y,
2824 -50.67 -13 -37.67 -68.92 -57.83 1.45 10.76 \Y,
3528 -53.09 -13 -40.09 -72.82 -61.44 1.88 12.38 \Y,
4232 -27.89 -13 -14.89 -49.09 -35.78 2.06 12.10 Y,
Y,
Y,
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1416 -38.94 -13 -25.94 -53.19 -43.45 1.15 7.81 H

2120 -48.72 -13 -35.72 -65.88 -55.39 1.38 10.20 H

2824 -49.15 -13 -36.15 -66.98 -56.31 1.45 10.76 H

3536 -52.94 -13 -39.94 -72.25 -61.28 1.89 12.38 H

4240 -23.93 -13 -10.93 -44.48 -31.83 2.05 12.10 H

H

H

Highest

1416 -43.54 -13 -30.54 -57.26 -48.05 1.15 7.81 \%

2120 -43.73 -13 -30.73 -61.20 -50.40 1.38 10.20 \%

2824 -51.76 -13 -38.76 -70.01 -58.92 1.45 10.76 \%

3536 -53.49 -13 -40.49 -73.29 -61.83 1.89 12.38 \%

4240 -31.67 -13 -18.67 -52.91 -39.57 2.05 12.10 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Report No. : FG052301A

LTE CAT M1 Band 26

LTE CAT M1 Band 26 / 15MHz / QPSK

Frequency ERP Limit Qvgr SPA S:C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1648 -36.29 -13 -23.29 -49.26 -41.68 1.23 8.76 H
2472 -41.30 -13 -28.30 -58.13 -48.19 1.44 10.48 H
3304 -42.92 -13 -29.92 -61.47 -50.87 1.71 11.81 H
4128 -44.64 -13 -31.64 -65.02 -52.50 2.09 12.10 H
4952 -52.24 -13 -39.24 -75.22 -59.87 2.32 12.10 H
H
H
Lowest
1648 -42.48 -13 -29.48 -55.33 -47.87 1.23 8.76 Y,
2472 -40.26 -13 -27.26 -57.38 -47.15 1.44 10.48 Y,
3304 -45.03 -13 -32.03 -63.99 -52.98 1.71 11.81 \Y,
4128 -46.56 -13 -33.56 -67.52 -54.42 2.09 12.10 \Y,
4952 -51.04 -13 -38.04 -74.64 -58.67 2.32 12.10 Y,
\Y,
Y,
1664 -43.05 -13 -30.05 -56.06 -48.49 1.23 8.82 H
2488 -46.29 -13 -33.29 -63.08 -53.19 1.44 10.49 H
3320 -43.99 -13 -30.99 -62.44 -51.98 1.72 11.86 H
4152 -44.66 -13 -31.66 -65.01 -52.53 2.08 12.10 H
H
H
H
Middle
1664 -43.73 -13 -30.73 -56.62 -49.17 1.23 8.82 Y,
2488 -48.74 -13 -35.74 -65.77 -55.64 1.44 10.49 Y,
3320 -44.07 -13 -31.07 -62.98 -52.06 1.72 11.86 \Y,
4152 -44.65 -13 -31.65 -65.62 -52.52 2.08 12.10 \Y,
Y,
Y,
Y,
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1672 -41.59 -13 -28.59 -54.61 -47.06 1.24 8.85 H

2504 -40.92 -13 -27.92 -57.68 -47.83 1.44 10.50 H

3344 -45.65 -13 -32.65 -63.95 -53.69 1.74 11.93 H

4176 -43.66 -13 -30.66 -63.99 -51.54 2.07 12.10 H

5848 -50.72 -13 -37.72 -74.98 -59.18 2.07 12.69 H

H

H

Highest

1672 -46.51 -13 -33.51 -59.42 -51.98 1.24 8.85 \%

2504 -40.71 -13 -27.71 -57.66 -47.62 1.44 10.50 \%

3344 -48.95 -13 -35.95 -67.78 -56.99 1.74 11.93 \%

4176 -42.20 -13 -29.20 -63.18 -50.08 2.07 12.10 \%

5848 -51.69 -13 -38.69 -76.46 -60.15 2.07 12.69 \%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE CAT M1 Band 66

LTE CAT M1 Band 66 / 20MHz / QPSK

Frequency EIRP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3420 -49.97 -13 -36.97 -69 -60.33 1.80 12.16 H
5135 -43.55 -13 -30.55 -66.96 -53.37 2.30 12.13 H
6843 -42.52 -13 -29.52 -68.7 -51.21 2.37 11.06 H
H
H
H
H
Lowest
3420 -49.23 -13 -36.23 -68.89 -59.59 1.80 12.16 Y,
5135 -45.63 -13 -32.63 -69.61 -55.45 2.30 12.13 Y,
6843 -47.63 -13 -34.63 -74.36 -56.32 2.37 11.06 \Y,
Y,
Y,
\Y,
Y,
3483 -49.58 -13 -36.58 -69.19 -60.07 1.86 12.35 H
5219 -41.81 -13 -28.81 -65.29 -51.68 2.27 12.14 H
6962 -40.60 -13 -27.60 -67.15 -49.13 241 10.94 H
H
H
H
H
Middle
3483 -49.04 -13 -36.04 -69.14 -59.53 1.86 12.35 Y,
5219 -43.37 -13 -30.37 -67.4 -53.24 2.27 12.14 Y,
6962 -44.72 -13 -31.72 -71.91 -53.25 241 10.94 \Y,
Y,
Y,
Y,
Y,
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3539 -49.56 -13 -36.56 -69.54 -60.05 1.89 12.38 H

5310 -40.51 -13 -27.51 -64.06 -50.44 2.23 12.16 H

7081 -41.28 -13 -28.28 -68.4 -49.66 2.37 10.75 H

H

H

H

H

Highest

3539 -47.55 -13 -34.55 -68.02 -58.04 1.89 12.38 \%

5310 -43.23 -13 -30.23 -67.3 -53.16 2.23 12.16 \%

7081 -43.31 -13 -30.31 -70.97 -51.69 2.37 10.75 \%

\%

\%

\%

\%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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